Decotrans®

QUALITY CONTROL LABORATORY AND R&D

ACCELERATED WEATHERING TEST

REPORT NUMBER : RP_442

DECORATION : 93019-201

BASE : POWDER COATING V1

TEST : XENON TEST

TOTAL DURATION : 1000 HOURS

SAMPLE EVALUATION

RESIDUAL GLOSS 100%
COLOUR
VARIATION 1.00
AE
GREY SCALE 5
FINAL RESULT PASS
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The Innovative Printing
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